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FIG.E1 E1E1 AH3k1 1
FIG.E11 CYLINDERHEAD1 1
FFg1 1 HFR I L Hi e
Ref.No. PartINo.1 Descriptionl Q'tyl Remarksl
1 1 1 1 11
11 K157FMI02.2-00B KLk A1 Head, kylinderl 11 ESuUEel
1A1 KI157FMI02.2-00B S fLsk4l Al Head, kylinderl 11 RAMAL
1B1 KI157FMI02-07B1  S#TkA &1 Head, kylinderl 11 ﬁ f_{ jé\%;ﬁ
21 K157FMI02.2-05B A 15£L Guide, valvel 21 *1
31 KI157FMI02.2-04B | 1§41 Ring, valvelguidel 21 *]
41 K157FMI02-431 SEREA 8x111 Pin8x111 21 1
51 GB5789-861 IZAE M6x351 BoltM6x351 81 ﬂfﬁ—"ﬁiﬂ%
S S Oﬁ 1 @ 5A1 GB5789-861 B2 M6x401 BoltM6x401 41 REERKL
‘\;\)Jo . ), 61 GB5789-861 W M6x601 BoltIM6x601 21 1
w \i KI57FMI02-31A1 ALk a5 241 S;Sé‘fﬂ s
81 K157FMI102-101 SEREAY 8161 Pin8x161 21 1
9 TASTMI0N4-001  #EdbE Washerl 41 1
101 KiS7IMIG- 1 IR Rubberpadl 61 1
111 T1510) vi02-45 1 12 RE M81 NutM81 11 1
121 KI57FMI2 S1AT 285 M81 NutM81 31 1
131 NI151FMG02-36. EL Washerl 21 1
141 K157FMI102-421 EEon | Gasketl 21 1
151 K157FMI02-45B1 ﬁ§§ gﬁg;%{ff f‘:l;f;}f:ll DUERER| o
1 161 K157FMI02-201 K fLIEL Cap, linspectionl 21 1
1

K157FMI —1—



FIG.E1 El1E11 ATkl 1
FIG.E11 CYLINDERHEAD! 1
FFg1 K51 E X YSES A (G AN S
Ref.No. PartINo.1 Descriptionl Q’tyl Remarksl
1 1 1 1 1 1
171 K157FMI102-191 O 7 3.0x29.51  O-RingB.0x29.51 21 1
181 KI157FMI02.7-001 T Plug, head1 11 1
191 K157FMI02-341 iff‘if‘iﬁ it 1 gfi:j;\??me:grf 11 REBEEAM
201 K157FMI02-381 R Sleevel 11 WEHA ML
211 K157FMI102-351 i1 Oilkeall 11 NEFA I
221 K157FMI02-371 24T M5x121 ScrewIM5x 121 11 KEBEEAH
231 K157FMI02-361 i 5x12x181 Oilkeal 5x12x181 11 1
241 K157FMI02.9-00A1 B Pipe, lintake 11 1
24A1 K157FMI02.9-00B1 WAREEL Pipe, lintakel 11 FEZEAL I AE 1
24B1 K157FMI02.9-00C1 B Pipe, lintake 11 g% %ﬁij )
251 K157FMI102-231 O1%4[8 2.4x31.71  O-RingR.4x31.71 11 1
2 (59074.3-881 24T M6x161 ScrewIM6x161 21 1
26A1 CPE757-S51 24T M6x161 ScrewM6x161 21 Ef@*ﬂc?ﬂa%&
271 K157 Tv102.8-( 01 R Clampl 11 1
281 139QMB.0z-021 JEL R Stud bolt1 21 E?{im%&
291 K157FMI02-481 e RubberWasher! 11 M A M
301 KI157FMI02.14-04B1 -t 1 Cover,ILH1 11 LE-T el
311 K157FMI02.14-05A1 #5341 Cover,RH1 11 KL
321 KI157FMI02.14.1-00A /237211 Bracket, LH1 1 K&
1

K157FMI —2—



FIG.E1 E1E11 SETL 1

FIG.E11 CYLINDERHEAD1 1
FFg1 K51 RS L B E SR
Ref.No. PartINo.1 Descriptionl Q’ty Remarks1
1 1 1 1 11
331 K157FMI02.14.2-00A 4737481 Bracket, RH!1 11 AEEH 1
341 KI157FMI02.14-03A1 ki1 Gasketl 41 REEEKL
351 K157FMI02.14-01A1  124]1 Screwl 41 REBEH
361 KI157FMI02.14-02A1  #1#1 Spacerl 41 S0
371 GB6177-861 2 M61 NutIM61 21 FEZEihs
1
1
1
1
1
1
J
1
1
1
1
1
1
1
1
1

|
w
|
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FIG.E2 E4E24 sS4 1

FIG.E24 CYLINDER44 4
54 54 R KA 4 s R4
Ref.No. PartdNo.4 Description4 Q'ty4 Remarks4
4 4 4 4 4 4
14 K157FMI02.1-00B4 STk Cylinder4 14 e/ ¢ X!
5 24 K157FMI02-11A4 RELIBAEAL:1484  Studboltd 1484 24 4
34 K157FMI102-12A4 BELHEFE L:1534  Studdoltd.:1534 24 4
44 K157FMI02-49A4 WLIZAEAL:344  Studboltd :344 4 4
54 GB6177-864 2RE M64 Nut4M64 44 4
64 K157FMI102-334 AL B Gasket,&ylinder4 14 4
74 K157FMI02-324 SERLAY 11x144 Pindl 1x144 24 4
4
4
4
‘t
4
+
4
4
4
4
4
4
4 4
W 4
4 4

4
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FIG.E3 EISE3s Hitks 8
FIG.E38 CRANKCASES 8
! s s SRS Mekts  #iEs
Ref.No. Part®No.8 Description8 Q'ty8 Remarks8
B 8 8 8 8 8
18 K157FMIO1.1-00A8 LRI CrankcaseSetdeft8 18 8
28 KI157FMI01.2-01A8 VEY i RLSAuR] CrankcaseSet&ight8 18 8 8
2A8 K157FMI01.2-008 fifa s CrankcaseSet&ights 18 M58
38 GB5787-868 B2 M6x558 Bolt8V16x558 48 8
48 GB5787-868 12 M6x608 Bolt8V6x608 48 88
58 GB5787-868 2 M6x758 Bolt8VI6x758 48 8
68 K157FMI01-118 JEHT8 Plate8 18 88
78 GB5781-868 IEAE M6x108 BoltV16x108 18 8
88 K166FMLO01-038 298 Clip8 18 88
98 K157FMI01-178 L8 Hose,%reath8 18 8
05 K157FMI01-188 e 28 Lead8vire8 18 88
118 K157FMI01-078 SEALAY 13x188 Pin813x188 28 8
3
8
8
8
8
8
8
) 8
&, ’
8
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FIG.E4

K157FMI

El6E46 6 6
FIG.E46 CRANKCASEG&OVERG6 6

56 K56 VSN VG G S

Ref.No. Part®No.6 Description6 Q'ty6 Remarks6
6 6 6 6 6 6

16 K157FMI01.3-00A6 A #56 Coverlutch6 16 6

1A6 K157FMI01.3-006 B0 Coveréelutch6 16 XUd3h6

26 K157FMI01.3.1-006  #LH B E6 Lens,®ildevel6 16 66

36 K157FMI01-08A6 B s i 36 Gasket, clutchGover6 16 66

3A6 K157FMI01-086 B 2% i 16 Gasket,Glutchover6 16 RYOEE

46 K157FMI01-76 SEfA 13186 Pin6l3x186 26 66

56 K157FMI®1.4-006 e Gasket6 16 66

66 GB5787-866 1242 M6x306 Bolt&M6x306 9% 66

76 GB5787-866 12 M6x456 BoltdVI6x456 16 6

36 K157FMI01-046 FET6 Plug, il ffiller6 16 66

96 K157FMI01-036 O M563.1x16.8  O-Ring®.1x16.86 16 6

100 & ZTEMI10-056 IZFE M14x126 Plugoilheck@M14x12 16 6 6

116 Y iS74110-04A6 B o Ee Gasket6 16 6

126 K 1577 }4101-0133 L5 6 Cover,fmagneto6 16 66

136 KI157EMINT 555 wHHLEEA6  Gasketfmagnetoover6 16 6

146 K157FMI01-06¢ X% 9x126 Pin®x126 16 66

156 GB5787-866 124 M6x306 BoltdVi6x306 260 6

166 GB5787-866 124 M6x356 BoltdVi6x356 26 66

176 GB5787-866 12 M6x406 BoltM6x406 26 6

186 GB5787-866 I M6x506 Bolt&M6x506 16 66

6



FIG.E4 El6E46 #E6 6
FIG.E46 CRANKCASEGOVERG6 6
756 56 B IS ES Hie 6
Ref.No. ParttNo.6 Description6 Q'ty6  Remarks6
6 6 6 6 6 6 6
196 KI57FMIO1-096  I23E M12x106  Plug, T.D.CMI12x106 16 6
206 KI157FMI01-10A6 5456 Gasket6 16 6
216 K157FMIO1-12A6 %76 Plug6 16 6
226 KIS7FMI01-136 O %[ 3.1x22.7  O-Ring®.1x22.76 16 6
236 KI157FMI01-026  HEft =6 Cover,tengineGprocket 16 i K6
23A6 K166FMLO1-02A 44656 Cover,@ngineGprocket 16 BT K6
23B6 KI157FMIO1-02A6  HE%: 6 Cover,tengineprocket 16 K6
246 GB5787-866 2 M5x256 BoltdM5x256 16 g;ﬁ;ﬁ;gi
24A6 GB5787-866 15 M5%606 BoltaVI5x606 16 %6
256 GB5787-866 A M5x356 BoltVI5x356 26 HEFERECE 16
266 %‘I\%g EE ST Retainer 16 6
6
o)
6
6
6
6
6
6
6
6

K157FMI — 7 —



FIG.E5 B 1E51 HHEFE 1

FIGES51 CRANKSHAFT1 1
F51 51 RS G A S|
Ref.No. PartINo.1 Descriptionl Q'tyl Remarksl
1 1 1 1 1 1
11 K157FMI03-00B1 MIWBERT S, Crankshafthssyl 11 1
21 K157FMI103-04B1 HEEATL Rodketkonnectingl 11 *1
31 K157FMI03-101 iiiﬂiﬁm Bearing28x36x15.81 1 *]
41 K157FMI03-02A1 A AL Crankshaft, RH1 11 *1
51 K157FMI03-01A1 ZE L Crankshaft, LH1 11 *]
61 K157FMI03-121 gizﬁﬂ?‘ U1 Bearing, RHD8x68x181 11 1
71 K157FMI03-111 ﬁgﬂ’iﬁf‘ UL Bearing, LHBSx72x171 11 1
81 K157FMI03-181 AL Oilkeal, RHII2x21x71 11 1
12x21x71
L R T
101 K157FMI03-131 ?ﬁz&lfwﬁ% g‘;‘g’{imﬁryhﬂm 11
1t K157FMI03-171 125 M161 NutM161 11 1
A K!57FMI03-161 BT 1 Lock washerl 11 1
137 N ISTFMIOC ] B Key,lgearl 11 1
141 K15 /FMI03-05C: T 2EL Piston1 11
151 KI57HMin05-005~05  JHZEMA A1 Ring ket Ipiston1 11 1
161 K157FMI03- Al AR Pinl 11 1
171 CIESOFM.03-151 IR R Circlipl 21 i1
181 K157FMIL.03-031 A1 Pinl 11 1
1
1

@1 1

K157FMI — 8 —



FIG.E6 El6E66 R E A6
8 FIG.E6 STARTER CLUTCH
A=) R LR B Hw &I
Ref.No. Part No. Description Q'ty Remarks
11 K157FMIL06D-011 ey abEr | Gear, btarterlidle1 11 1
21 K157FMIL06D-031 L Pinl 11 11
31 KI157FML06D-021 LHES Spacerl 11 1
41 K157FML06D-001 RSB &adl4a  Clutchkethtarter] 11 11
\ Q 51 K157FMIL06D-051 T Roller] 31 1
61 K157FML.06D-061 L Spring1 31 11
N @ 71 K157FML06D-071 RS Piecel 31 1
81 GB70-851 24T M6x161 BoltIM6x161 31 11
91 KI157EMLO6D-041 AR Shiml 11 1
9 1
1
1
(
1
1
6 1
6 1
6 1
6 1
6 1
1
4@6 1

|
o
|

K157FMI
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K157FMI

EI9E79 [ Wy AY 9

FIG.E79 CAMSHAFT-VALVE9 9
59 59 R B9 Higo 79

Ref.No. PartiNo.9 Description9 Q'ty9 Remarks9

9 9 9 9 9 9
19 K157FMI02-09A9 (4849 Camshaft9 19 9
29 KI157FMI02-27A9  [M#GHlEESE NT: 32 SprocketNT: 329 19 99
39 KI157FMI02-289 45T 5x89 Pin%x89 19 9
49 KI57FMI02-299  JEHR9 Washer9 19 99
59 K157FMI02-309  18% M6x10.59 BoltM6x10.59 29 9
69 KI57FMI02-089  C 7U¥f9 C-Ring9 19 99
79 K157FMI02.6-009 #4459 Arm,%alve%ockerdntake 29 9
89 KI157FMI02.6-029  $2FE M6x0.759 BoltM6x0.759 29 99
99 KI57FMI02.6-019  #21} M6x0.759 NutM6x0.759 29 9
109 K157FM102-019 TR Shaft,Yocker%rm9 29 99
19 K157FMI02-0469 O #[591.9x8.79 O-Ring9.9%8.79 29 9
129 KIS7FMI02-049 D% B9 Wave9vasher9 29 99
129 £137FMI01.4-009 & 449 Gasket9 29 9
149 KISTAMI02-47A9  HERE M6x259 BoltM6x259 29 99
159 K157F0a02-2249 #1719 Valve,dntake9 19 9
169 KIS7TYNI02-15%49 451719 Valve,®xhaust9 19 99
179 K157FMI02-154¢ <[ | 39 Spring&et,%alve9 29 9
189 KI157FMI02-14A9 =, 41339 Spring, valveSuter9 29 99
199 KI57FMI02-17A9  HEJE w9 Cotteralve9 49 9
209 KI1S7EMI02-21A9 <119 % FHE4E9 Seat®pring9 29 99
219 K157FMI02-16A9  MiE} 5.5x11x8.29 Oil%eal.5x11x8.299 29 9
229 9KI157FMI02-18A 9K [ 13 % AE9 9Retainer,$pring9 29 99



FIG.E8 K EB1 k2 1
i FIG.E81 CAMICHAIN1 1
1 R 51 TR B L R
3 | Ref.No. PartINo.1 Descriptionl Q'tyl Remarksl
1 1 1 1 11
11 K157FMI02.13-00A i <%E4c1 Chain, kcamkhaftidrivel 11 111
21 KI157FMI02.12-00B 44 Sk 1 Guide kamhainl 11 11
31 KI157FMI02.11-00B 540k S 1 Tensioner kamkchainl 11 1
41 K157FMI02-261 124 M8x39.51  BoltIM8x39.51 11 11
51 K157FMI102-251 1 Washerl 11 1
61 KI57FMI02.10-001  HEHKESEE L Adjuster, tensionerl 11 11
71 K157FMI02.10-041  JE%1 Spring1 11 1
81 KI157FMI02.10-031  #Z4F1 Boltl 11 11
91 GB6170-861 1 RE M81 NutIM81 11 1
101 KI57FMI02.10-011 O %[#11.9x5.71  O-Ringll.9x5.71 11 11
1 K157FMI102-241 HR1 Gasket, ladjusterl 11 1
12 SWI783-861 124 M6x201 BoltIM6x2011 21 11
131 Geos-651 il Spring washerl 21 1
1
1
1
1
& 1 1
! 1
! 1
! 1

K157FMI
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FIG.E9

LR
R

.....

v -

1
K157FMI

K 1E91 iR ESS 1
FIG.E91 OILIPUMP1 1
FFg1 51 E X YSES A G SE |
Ref.No. PartINo.1 Descriptionl Q'tyl Remarksl

1 1 1 1 11

11 K157FMI12.2-001  HLIMEREA A Pump, kengine loil 1 11 1
21 K157FMI12-51 HIMZEKHEINT: 301 Gear,drivenNT: 30 11 11
31 K157FMI12-61 IREH12.5%11.81 PinR.5x11.81 11 11
41 K157FMI12-81 EEhE Circlipl 11 11
51 GB818-851 24T M6x251 ScrewM6x251 31 11
61 K157FMI12.3-001  HLiliIEM 4l A1 Strainer, lengine loill 11 11
71 GB9074.4-881 BRET M5x121 ScrewM5x121 21 11
81 GBY00-881 I2HE M6x851 StudboltIM6x851 11 11

91 GB802-881 IR RE M61 NutM61 31 1
101 KI157FMI12-101 MATE Capl 11 11
11 K157FMI12-71 O MJ12.4x60.51 O-Ring2.4x60.51 11 11
124 JL788-861 2R M6x201 BoltIM6x201 31 11
131 Yi87A1A112-91 12 M14x121 PlugidrainM14x121 11 11
141 K157T MII2-4A1  HAHEL Gasketl 11 11
151 KI57EMI 1001 KL i g2 4451 Filterlengine loil1 11 11
161 K157FMI12-11 C 7451 ,1.9x131 O-Ring11.9x131 11 11
171 K157FMI12-41 L Spring1 11 11
181 KI157FMI12-111 B R AN Gasketl 11 11
191 K157FMI12-31 O M 12.4x52.61 O-RingR.4x52.61 11 11
201 K157FMI12-21 ML 8 i 1 Capl 11 11

211 GBY00-881 B2AE M6X 121 Stud bolt M6 X 121 21 1



FIG.E10
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E2E102 BEk2 2
FIG.E102 CLUTCH2 2

IAE=p) 52 SR B 2 B

Ref.No. Part2No.2 Description2 Q'ty2 Remarks2
2 2 2 2 2

12 KISTEMIOS.1-002 B ikiglay  GEardssyz2Zpimany2 yy sy

1A2 KI57FMI05.1-00A  BA# KB4l 42 Gearssyprimary@lriven 12 ke E)2

22 K157FMI05-162 T3P 2 Washer2 2 2

32 KI57FMI05-132 285 & e qbit4s2 Hub,3leeve2 12 22

42 K157FMI05-82 12 RE M162 NutM162 12 2

52 K157FMI05-92 5 66 2] 2 Lock3vasher2 12 2 2

62 KI157FMI05.2-002 B #4142 Rod,dush2 12 2

72 K157FMI05-112 T2 Plate,2rive2 52 22

82 K157FMI05-122 M F2 Plate,2riven2 42 2

92 K157FMI05-102 BB AR RO Disk,pressure2 12 2 2

102 K157FMI05-22 B AR 2 Spring2 52 2

1z £ ZTEMI05-012 12K M5x162 BoltM5x162 52 22

122 ¥ S70105-202 ;;ifg;*mf&;%ﬂ 222§ erewM6x102 12 2

132 K 1577 24105-72 BRI Peace2 12 22

142 KI157Fi1105-172 Soe Aoy ELA L Camshaft2 12 2

152 K157FEMI05-19¢ N Washer2 12 22

162 K157FMI05-52 T2 Washer2 12 2

172 K157FMI05-62 Ui VR i A 2 Thrust, bearing2 12 22

182 K157FMI05-182 MIE=p2 Oileal2 12 2

192 K157FMI05-32 T4 M6x252 ScrewM6x252 12 22

2



FIG.E10 E2E102 -as D) 2

FIG.E102 CLUTCH2 2
IAE=p) 52 LR R 2 Hige A2
Ref.No. PartNo.2 Description2 Q'ty2 Remarks2
2 2 2 2 2 2
202 K157FMI105-42 12 RE M62 NutM62 12 2
212 K157FMI05-212 BA AR Arm, Zelease2 12 2
222 GB5783-862 24T M6x162 BoltM6x162 12 22
232 K157FMI05-242 I AR 2 Washer2 12 2
242 K157FMI05-152 BERKIRAE2  Spacer,Zlutch22 12 22
2
2
2
2
2
)
2
2
2
2
2
2
2
2
2
2

K157FMI
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FIG.E11

31
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K157FMI

E1E111 a1 1
FIGE111 TRANSMISSION1 1
A= 51 RS L Bl
Ref.No. PartINo.1 Descriptionl Q'tyl Remarksl
1 1 1 1 1 1
11 KI157FMI04.1-00A )44l 1 Countershaft1 11 1
21 K157FMI104.1-05B  H[a)#HINT: 111 CountershaftINT: 1111 11 *1
31 KI57FMI04.1-02B  [[#4F 2 1% INT:141  Gear,RIndldriveNT:14 11 *1
41 K157FMI04.1-031 EIT:% /fl‘ li 2 ih 4 S‘;‘ﬁgf;ﬂrivel 1 *
51 K157FMI04.1-04B  VF4E:#) Y% INT:231  Gear,5thldriveNT:23 11 *1
61 K157FMI04-101 L ERTiCN Circlipl 11 *]
71 K157FM104-021 ) il A i e 7 Bearing, RH1 11 1
81 GB278-891 v )4 Ae sk 60102 Bearing LH601021 11 11
91 K157FMI104-011 EhRPH Holder, bearingl 11 1
101 GB819-851 24T M6x121 Screw M6x121 21 11
i KI157FMI04.2-00B  IR&HHIZ 451 Drive khaft1 11 1
11A" KISTFMI04.2-00A  BRZh4H41A L Drivekhaft1 11 LS
1:731 KIS7FV104.2-001  3Rzhflal &1 Drivekhaftl 11 VSR
121 KI57FMJ%54-072. I BB INT: 33 Gear,lstldrivenINT:33 11 1
131 K157F. 4104-04 ] Washerl 21 1
141 K157FMI04-061 7; 1J MEL ke 1 Bearingl 11 1
151 KI157FMI04.5-00B i (A H INT: 26 ngr’nhdmi"enwn 11
161 K157EMI04-101 LR ET il Circlipl 31 1
171 KISTEMIO4-121  [IRAEIAHINT: 26 ean B rdinvent 11
181 K157FMI104-091 B Washerl 21 1
1



FIG.E11

31

9!

@ C

10

&

K157FMI

El1E111 R 1
FIGE11l TRANSMISSION1 1
A= 51 BB ol #&EL
Ref.No. PartINo.1 Descriptionl Q'tyl Remarksl
1 1 1 1 1 1
191 KI157FMI04-111 VRS A5 INT: 23 gﬁzﬁ fh rivenl 11
201 K157FMI04-081 VA4 MBI P46 INT: 21 g;f;]ﬂ‘hmvenl 1 11
211 K157FMI04-201 TR 1 Washerl 11
221 K157FMI04-211 WA R e Wheell 11 11
231 K157FMI04-051 IR B RNl 1 Bearing[RH1 11 11
241 GB276-641 ZEHh & 2041 BearingLHR041 111
251 K157FMI04-011 SR L Holder, bearingl 11 1
261 GB819-851 2T M6x121 ScrewM6x121 20 11
271 K157FMI04-141 IRl Oilkeal,ILH1 11 1
281 K157FMI04-131 DRl AR Holderbilkeall 11 11
291 GB5784-861 12 M6x101 BoltM6x101 21 1
301 £ STEMI04-031 H 1 Washerl 1 11
311 Goeo4.761 S SR PR 1151 Circlipl151 11 11
321 K 1577} (104-18" RS NT: 131 SprocketINT: 131 11 11
32A1 KISTEMIO 12AT - W NT: 151 SprocketNT: 151 11 R
32B1 1 SEE v 151 SprocketINT: 151 11 R KL
331 K157FMI04-151 RES! Spacerl 111
33A1  KI57EMI04-15A1 411 Spacerl 11 Kl
341 K157FMI04-191 0 {1 O-Ringl 111
351 K157FMI04-161 IERE M16x1.51 NutM16x1.51 11 11
1



FIG.E11 B 1E11 AFERLF F

31 FIG.E1F TRANSMISSIONF F
@ JP5F RTF Eq/9:% %) HHF HEF
@@ . ‘ Ref.No. PartlNo.F DescriptionF Q'tyF RemarksF
(/ F F F F F F
36F K157FMI104-17F HERC IR WasherF IF FF
36AF  KI157FMI04-17AF BEREPIHR WasherF IF  REKF
37F K157FMI04-03F G F WasherF IF F
38F K157FMI04.1-01F BEF BushF IF  *F
39F K157FMI04.3-00F EEEFTF IdlerBulleyF IF  JHRHEF
F
F
F
F
F
N
F
F
¥
F
10 F

F
F
F
F
F
F

&

K157FMI

|
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FIG.E12

K157FMI

—46B/46C

F—46A

E2E122 A2 2
FIGE122 GEARBSHIFTING2 2
A=y 52 LR B2 e &
Ref.No. Part2No.2 Description2 Q'ty2 Remarks2
12 K157FMI10-222 ARG T 2 Fork,%ear3hifting2l2 22 2
22 K157FMI10-092 ARk X2 ForkZearZhifting32 12 22
32 K157EMI10-212 AR Sl T 2 Shaft, ¥ork2 2 12 2
42 K157FMI10-102 AR R XA T 2 ShaftFork22 12 22
52 KI157FMI10.3-002 AR 484142 Cam,Qearhifting2 12 2
5A2 KI157FMI10.3-00A  Z544 4841 452 Cam,Zearhifting2 12 A2
62 K157FMI10-192 S SE A A2 Plate,3topper2 12 22
72 K157FMI10-072 AR R BRI B4 B2 GearZama2lriven2 12 22
82 K157FMI10-132 TRI2 Pawl, 12 12 22
92 K157FMI110-292 T2 Pawl, 22 12 22
102 K157FMI10-142 T2 Pin2 22 22
112 K157FMI10-152 T T Al 2 Spring2 2 22
172 K3 57FMI10-082 SRR 2 Lifter,awl2 12 22
132 C1510-859 24T M6x122 ScrewM6x122 22 22
142 K 1577 11110-25 A PR ERSL2 Guide,2am2 12 22
152 GB819-%32 52 % M6x122 Screw2M6x122 2 22
162 KI157FMI10.1-C2 55 @i iR4l & Stopper,2am2 12 22
172 KI157FMI10-112 SENTARIZHE M6x162  BoltM6x162 12 22
182 K157FMI10-122 12 Washerd2 12 22
192 K157FMI10-032 e TR 3 2 Spring?2 12 22
202 K157FMI10-062 AR RS BRA $7 52 Spring2 12 22
2



FIG.E12

K157FMI

—46B/46C

F—46A

B EA22 A3 R42 2

FIGE122 GEARBSHIFTINGZ 2
5 fR52 RS2 Hade &2

Ref.No. Part2No.2 Description2 Q'ty2 Remarks2

2 2 2 2 2 2
212 KI157FMIO1-142 442 Hook2 12 2
222 KI157FMI10-022 (Y48 T2 Stopper,heutral2 12 22
232 GBY074.4-882 24T M5%202 ScrewM5x202 2 2
242 GB119-862 BT 4x62 Pin2x62 12 22
252 K157FMI10-052 2% M14x122 PlugZamZtopperM14x12 12 2
262 KI57FMI10-04A S &4 82 Washer2 12 22
272 KI157FMI10.5-00  AFR4%H4] 42 Shaft, searZhifting2 12 2
282 KI57FMI10-232 AR R4#hiAs2 Spacer2 12 22
292 KI157FMI10-262  ARA45h11 352 Spring2 12 2
302 KI157FMI10-242 SRS [E[f74%2 Stopper,2irm2 12 22
712 CIESOFMI10-122  ZRA% %k 42 Oileal2 12 2
322 FI157EMI10.2-00  ASRY4HFREE4 &2 Arm2 12 *9
32 2 [k 52 Coverd2ust2 12 *9
342 CE578 502 HEHE M6%202 BoltM6x202 12 *9
3an2 EOOD ;; i 2/?2#’ B pouaMex202 12 DB2
352 GB41-862 VEIE RS Nut, R2 12 *9
362 K157FMI10-272 7R FFF2 Rod2 12 %9
372 GB41-862 JEERE2 Nut, L2 12 *2
382 KI57FMI10.4-00 R4 JFF4142  Leverassy2 12 *2
392 2 FE2 Cover2 12 *9
2



FIG.E12

K157FMI

K2E122 R4 2
B FIG.E122 GEARBSHIFTING2 2
IAE=p) 52 RS 2 (SR 2 )
Ref.No. Part2No.2 Description2 Q'ty2 Remarks2
—46B/46C —46A 2 P) 2 2 22
402 K157FMI10-282 112 Washer?2 12 *2
412 K157FMI10-012 A P L 1 ) 2 Circlip2 12 *9
422 K157FMI10.6-002 AR TT Il A2 TerminalbaseZssy 12 22
42A2 KI157FMI10.6-00B2  ABRYIFSLL 42 TerminalbaseZssy 12 k2
432 K157FMI10-162 O 114 24x26.22 O-Ring24x2622 12 22
442 CIE5S0FMI06-092 Y R 2 Spring2 12 22
452 CIESO0FMI06-102 Hhig2 Contact2 12 22
y 462 2 ARAFFLL A2 Leveraissy2 12 22
N 46A2 K157FMI110.4-00A2 ARYAT AL A5 2 LeverZssy2 12 B2
46B2 gggg‘; mi%(;oz ASRYFF L2 e 12 GYWEH?
46C2 %%g ARUAT 4L A2 Lever2issy2 12 GY Hi ) 5h2
2
Z
2
2
2
2
2
] 2
Y )
=
2

|
[\
S
|



FIG.E13 E9E139 Fatlz IR 9

FIGE139 STARTINGMOTORY 9
Fr59 59 RN 9 LG e
Ref.No. PartiNo.9 Description9 Q'ty9 Remarks9
9 9 9 9 9 9
19 K157FMIO6D.1-00  &FHAHLEE — Motordssytartingd 19 9
29 9 FHAX9 Armature9 19 *9
39 9 e AR AL A9 Frame%ssy,Commutator,®nd9 19 *9
49 9 FELJ9 Brush9 29 *9
59 9 FLRRIE T B BrushSubissy9 19 *9
69 9 LRI AR 9 Holder,%rush9 19  *9
79 9 H2ET9 Screw9 29 *Q
89 9 P9 Spring9 49 *9
99 9 129 Bolt9 29 *Q
109 9 0 HIIR9 O-Ring9 29 *Q
e 9 O M¥R9 O-Ring9 29 %9
120 o #H9 Washer9 19 *Q
59 2 13 A9 Plate,90ck9 19 *Q
149 9 FE449 Bracket9 19 *Q
159 GB5737-869 12 M6x309 BoltM6x309 29
169 K157FMI06D.1-) CI4E 54245 O-RingBx24.59 19

O © © © ©

K157FMI — 21 —



FIG.E14 B 1E141 BEHLBLL 1

FIG.E141 MAGNETO!1 1
FFg1 51 RS o A/
Ref.No. PartINo.1 Descriptionl Q'tyl Remarksl
1 1 1 1 11
11 KI57FMLO7.1.1-00 A1  ET41A1 Stator hssyl 11 1
21 KI157FML07.1.3-00A1 #7441 Rotor, flywheel 1 11 11
31 GBY074.1-881 U2AT M5x251 Screw M5x251 31 1
41 K157FML07-011 I24T M 4 x121 ScrewM 4 x121 21 11
51 GB6177-861 12 REM101 NutM101 11 1
61 GB1099-791 e[ 3x131 Key3x131 11 11
71 K157FMI.07.1-00B1 TG A1 Magneto lassy1 11 1
1
1
1
1
1 1
1 1
1 1
1 1
1 1
1 1
1
& 1 1
1 1
1

K157FMI — 22 —



FIGE15

1
K157FMI

E1E151 AHAS 1 1
FIG.E151 CARBURETORI1 1

FFg1 K51 HFR I L B
Ref.No. PartINo.1 Descriptionl Q'tyl Remarksl
11 1K 157FMI.08-00A1 A% B kL Carburetor hssyl 11 11 AEHLL
1Al 1K 157FMI.08-00B1 AH A B L Carburetorlassyl 11 SRAMRL
21 1 JEE a1 Diaphragmkoverhssyl 11 1

31 1 SR Springl 11 11

41 1 PSR AL Platel 11 1

51 11 IRET1 Screwl 21 11

61 1 PR Springl 11 1

71 11 PR L Washerl 11 11

81 1 E 31 E—Ringl 11 1

91 11 BRI Ring1 11 11

10 1 1 Jetheedlel 11 1

117 Pl Bl Needleletl 11 11

21 3 O A1 0-Ringl 11 1

131 1 WA E Jetholderl 11 11

141 1 TaAfll Main jetl 11 1

151 11 B FRZ4LA 1 Needlehssyl 11 11

161 1 FTaAL Floathssyl 11 1

171 11 T Pinl 11 11

181 1 12571 Screwl 11 1

191 11 ot 1 Gasketl 11 11

201 1 24T 1 Screw1111111111111111 21 1



FIGE15

&

K157FMI

El1E151 A E D 1
FIGE151 CARBURETORI1 1
Jra1 51 SRR L ik it
Ref.No. PartINo.1 Descriptionl Q'ty Remarks1
1 1 1 1 1
211 1 IRETL Screwl 21 1
221 1 Jne i S A Plungerhssyl 11 11
231 1 P AL Diaphragm! 11 1
241 1 FEZE Rk Pistonlvalvelhssyl 11 11
251 1 TRV Hosel 11 1
261 1 PS 2471 Adjusterl 11 11
271 1 PR Spring1 11 1
281 1 R Y5 Washerl 11 11
291 1 0 A1 O-Ringl 11 1
301 1 RBEZ a1 Airjetl 11 11
311 1 Bl Pilotjetl 11 1
321 1 SIS Adjustkerewl 11 11
331 ! HpE1 Packingl 11 1
341 1 1 Springl 11 11
351 1 A Hosel 11 1
361 1 A= Hosel 41 11
371 1 JRCMERET 1 Screwl 11 1
381 1 Vil Pistonivalvelassyl 11 11
391 1 [ERTiFAZES] Carburetorl 11
39A1 1 it &A1 Carburetor] 11 R
1



FIG.E15A

K157FMI

35

31

28

E3E15A3 A AE3 3
FIG.E15A3 CARBURETOR3 3
53 73 AR R 3 s &S
Ref.No. PartNo.3 Description3 Q'ty3 Remarks3
3 3 3 3 3
13 K157FMI.08A-003 FEFEACIN A3 Carburetordssy3 13 3
23 3 HEZE3 Pistondalve3 13 3
33 3 3 Screw3 13 3
43 3 AR Ring 11 1
51 1 g 1 Packing1 11 1
61 1 L Spring1 11 1
71 1 HPE 1 Packingl 11 1
81 1 BB Gasketl 11 1
91 1 FEZER 1 Pistonivalvekcover 11 1
101 1 PR Spring1 11 1
38 1 EE1ED Washerl 11 1
124 I SRR 1 Screw1 11 1
131 (5 Spring]1 11 1
141 1 il Packing1 11 1
151 1 O R O-Ringl 11 1
161 1 C 1 O-Ringl 11 1
171 1 Bl Pilotfetl 11 1
181 1 AR TTIRE]  Screwl 11 1
191 1 1 Springl 11 1
201 1 O AU O-Ringl 11 1
1



FIG.E15A & E35A3 it 383 3

FIG.E15A3 CARBURETOR3 3
53 RT3 E A YSESNEE Bz s
Ref.No. PartNo.3 Description3 Q'ty3 Remarks3
3 3 3 3
213 3 EEAL3 MainJet3 13 3
223 3 T3 Pin3 13 3
35 233 3 T3 Float3 13 3
243 3 B3 Gasket3 13 3
253 3 FrEmS Piston¥alvedssy3 13 3
35 o2 263 B IRET3 Screw3 43 3
S vL @ 273 3 RT3 Screw3 13 3
o — 283 3 B3 Hose3 13 3
| 293 3 2R3 Bolt3 13 3
303 3 U JBJER3 Plate3 13 3
o1 3 A3 Needledssy3 13 3
o 322 2 IRAT3 Screw3 13 3
33 2 HPE3 Packing3 13 3
343 3 Ik FAH3 Thick¥ogHandle3 13 3
353 3 pusiiif=st Tube3 13 3
I 363 3 A, B8 443 Carburetor3 13 3
{ i 373 3 rHL3 Cotterdvalve3 13 3
08 i 383 3 P43 Bush3 13 a3
i
i
i
R
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FIG.E16 E1E161 Rz 1

FIG.E161 KICKISTARTERI11 1

FFg1 K51 LR R L e &

Ref.No. PartINo.1 Descriptionl Q'tyl Remarksl

11 K157FML.06.02-041 AT EL Rubberl 11 1
1A1 1 HEENEBFEL Rubberl 11 1
21 GB894-851 AP 151 Lock washer1151 11 1
31 K157FMI.06.02-011 A1 Leverkickl 11 1
3A1 1 KL Leverkickl 11 1
41 GB308-771 HER1 Balll 21 1
51 K157FMI.06.02-021 P Spring1 11 1
61 K157FML.06.02-031 A FEL Socket, kick ktarterlever 11 1
71 GB5782-861 KL Boltl 11 1
81 K157FML.06-101 MHE= ! Oilkeall 11 1
91 K157FML.06-091 i) #epE 1 Washerl 11 1
10” L 157FML.06.01-011 ’EIKF N Gear,btarter drivel 11 1
1l K157111.06-081 1 Washerl 11 1
121 K 157F¥.0.06-0. 1 FaELii! Shaftkick starterl 11 1
131 KI157EML06-571 gk a 11 Ratchet kick kstarter] 11 1
141 K157FMI.06-06 . @33 Springl 11 1
151 K157FML06-051 g1 Washer1 11 1
161 K157FML06-041 W SEL Guidekhaftkspringl 11 1
1 171 K157FML06-031 R Springl 11 1
181 K157FMI.06-021 R Springl 11 1

& !
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FIG.E16 Bl 1E161 RuhiEa)1 1
FIG.E161 KICKISTARTER11 1
Frs1 K51 YRR SRS L o &
Ref.No. PartINo.1 Descriptionl Q'tyl Remarksl
191 GB5784-861 IEH M8 X201 BoltIM8 X201 21 1
201 K157FML06-111 S B) SR L Platel 11 1
211 K157FMI.06-121 S sl Platel 11 1

&
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